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Applicant
Address 

The following sample(s) was/were submitted and identi�ed on behalf of the client as: 
Sample Name   : PVC Tarpaulin 

 / :   .oN traP
 / : .oN toL/metI
 / : ledoM
 / : lairetaM
 / :   reyuB
 / : reilppuS

 stcudorp dehsiniF : etatS
Quantity of sample supplied by client : 1pc 

Sample Received Date : 2014.11.27 

Testing Period          : 2014.11.27~2014.11.28 

Test Item : Please refer to the following pages 

Test Method : Please refer to the following pages 

Test Result : Please refer to the following pages 

Written  by Inspected by

Approved by Date 2014.12.05 

Lab Manager
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Photo of the sample before test 

1. Test Item: Low temperature test

1 Environmental Conditions: Room temperature 

2 Test Equipment:

 ot etaD dilaV  ledoM emaN .oN

1. Temperature and humidity chamber ESL-10KA 2014.12.25 

3 Test Method: Refer to GB/T 2423.1 -2008and client’s requirement 

4 Test Conditions: 

1 Keeping 16h at -40

2 Requirement: Both sides of the PVC membrane without damage (no obvious cracks, peeling 

and come o�). 

5 Test Quantity: 1pc 

6 Test Results: After test by visual inspection, no cracks, damage, peeling and come o�. 
7 Evaluation: Pass

****** To be continued ******
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Photo of the sample after test 

After low temperature test 

****** End of report ******

This report is considered invalidated without the Special Seal for Inspection of the CTI. This report 
shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) 
tested. Without written approval of CTI, this test report shall not be copied except in full and published 
as advertisement.

No. 1996, New Jinqiao Road, Pudong New District, Shanghai


